CRAFTSMAN

5.0 Horsepower

21 Inch Single Stage
Auger Propelled
SNOW THROWER
Electric Start

MODEL NO.
536.88521101

Caution:

Read and follow all Safety
Rules and Operating
Instructions before first use of
this product. '

SEARS, ROEBUCK AND CO., Hoffman Estates, IL 60179 U.S.A.

F-001071M  08/31/99



CRAFTSMAN 21" - 5H.P. SNOW THROWER 536.88521101
ELECTRIC START ASSEMBLY

Note: Always use origina! equipment
parts. Use of service/replacement parts
other than original parts may void your
warranty.

TOP COVER

R

REF
NO. | PART NO.| PART NAME

15 | 57569 Retainer, .311Dx.62x.03
16 | 311633 Screw, #8-32x3.00

17 1414106 Washer, Flat

18 | 271163 Nut,#8-32 Hexkeps
930| 56023 Starter Cord

FOO01071M| Owner's Manual

313974C

14

7

el

(3
\

REF,
BOTTOM COVER

All unnumbered items are
interchangeable with opposite side



CRAFTSMAN 21" - 5H.P. SNOW THROWER 536.88521101
ENGINE/DRIVE ASSEMBLY

HOLES.

NOTE

BOLT PATTERN ON FRAME BRACKETS
ARE LOCATED TO THE OUTSIDE

334339E

REF. REF.
NO. |[PART NO. PART NAME NO. [PART NO. PART NAME

10 |ENGINE | Model 143.995071 (See Engine pages) 45 |48924 Pulley, Idler

11 180077 Screw, 5/16-18x.75 46 |302637 Screw, 3/8-16x1.50

12 1120638 Washer, Hvsptlk 47 {590 Nut, 3/8-16 Ctrlkjam

20 (333970 Pad, Brake 48 |301188 Washer, Flat

21 180077 Screw, 5/16-18x.75 50 |180044 Screw, 1/4-20x2.00 In.
22 120638 Washer, Hvsptlk 51 71067 Washer, Flat .281x.63x.065
23 |579052 Screw, 1/4-20x.63 52 |333914 Roller, Belt Pinch

24 (73826 Nut, 1/4-20 Reghexctrlk 53 173826 Nut, 1/4-20 Reghexctrlk
25 (334079 Guide, Belt 60 (313436 Rod, Clutch Linkage

26 (71071 Washer, Flat.349x.69x.066 61 414106 Washer, Flat.188x.38x.040
27 [120638 Washer, Hvsptik 62 (121223 Pin, Cotter .062x.75

28 710312 Screw, 5/16-18x1.00 70 |333784 Engine Pulley

30 |313444 Arm,ldler Pivot 73 [333805 Bolt, Shoulder

31 1333594 Bolt, .500x.177 75 333721 Belt, Poly V

32 |71391 Nut, 5/16-18 Reghexctrlk 76 330544 Bracket, Eng. Support

33 [313473 Spring Ext. 78 148901 Screw, 5/16-18x.63

40 |320077 Arm, tdler 79 {1498 Nut, 5/16-18 Reghexctrlk
41 333594 Bolt, .500x.177

42 171391 Nut, 5/16-18 Reghexctrik

15




CRAFTSMAN 21" - 5H.P. SNOW THROWER 536.88521101

1|11

©

FRAME ASSEMBLY

REF.

. |[PART NO. {PART NAME
333769-853| Frame, Side RH
333767 Frame, Side LH
333987 Channel, Frame Support
180044 Screw, 1/4-20x2.00
782585 Nut, 1/4-20 Reghexctrlk
333749-853] Bracket, Fuel Tank 1.5 Qt
180020 Screw, 1/4-20x.75
782585 Nut, 1/4-20 Reghexctrlk
302628 Screw, 1/4-20x.75
71067 Washer, Flat .281x.63x.065
73826 Nut, 1/4-20 Reghexctrlk
333739 Fuel Tank 1.5 Qt.
762224 Ring Foam, Fuel Tank
340300 Fuel Cap 40:1
323363 Gas Tubing 8 Inches
47345 Clamp, Hose
335351 Plate, Bolting Support
323387 Clamp, Hose
56679 Filter, In-Line
335906 Tubing, 6 inches

333966H

.| PART NO.| PART NAME
333859 Ring, Chute
711752 Screw, #10x.50 Tap
577021 Guide, Chute
762173 Donut, Foam
337104 Lower Chute
313686 Screw, 1/4-20 x.50
302635 Nut, 1/4-20 Cntrlk 1/4-20
305861 Upper Chute
301562 Wire, Hinge
302843 Bolt, 5/16-18x1.25 Carr.
71071 Washer, Flat.349x.69x.066
57171 Kneob, T 3.00
71037 Nut, 5/16-18 Reghex
578088 Screw, 5/16-18x.75
71071 Washer, Flat .349x.69x.066
71391 Nut, 5/16-18 Reghexctrlk

342233A




CRAFTSMAN 21" - 5H.P. SNOW THROWER 536.88521101

CLEARING STICK

17

REF
NO. [PART NO.| PART NAME
766 | 304362 CLIP, RETAINER
767 | 414291 SCREW, 10-32X1.25 HHMA
768 | 997319 NUT, #10-32 REGHXCTRLK
769 | 304361 STICK, CLEARING
339631A
REF
NO. [PART NO.| PART NAME
595 311206 | GUARD, WIRE CHUTE
5§96 | 51776 SPRING, TORSION
597 | 51777 SPRING, TORSION
598 | 49106 NUT, ACORN PALNUT

3148788




CRAFTSMAN 21" - 5H.P. SNOW THROWER 536.88521101

BELT COVER ASSEMBLY

e e p )
77 R 76 H
(AN &
<y N
: NI FEF. LOWER :\
HANDLE ity
[ & 125

337370G

REF. REF.

NO. | PART NO. PART NAME NO. |PART NO. PART NAME

120 | 340097 Cover, Bottom 147 | 271172 Nut, 1/4-20 Reghexkeps
121 313685 Screw, 1/4-14x.75 150 | 340089 Belt Cover

122 | 761538 Panel, Spark Plug Access 151 | 12342 Screw 10-24x.50 Wahhma
124 | 578109 Nut, 1/4-10 Speed J Type 152 | 312300 Nut, #10-24 Reghexctrlk
125 | 761539-853 | Panel, Control 157 | 313685 Screw 1/4-14x.75 Slwatap
126 | 313674 Screw, 1/4-20x1.25 159 | 578109 Nut, 1/4-10 Speed J Type
127 | 71067 Washer, Flat.281x.63x.065 170 | 340098 Cover, Top

128 | 782585 Nut, 1/4-20 Reghexctrik 171 | 12342 Screw, 10-24x.50 Wahhma
130 | 57587 Grommet & Washer 172 | 312300 Nut, #10-24 Reghexctrlk
131 | 333643 Knob, Stand Tee 173 | 313685 Screw, 1/4-14x.75 Slwatap
140 | 56992 Switch, Ignition 176 | 578109 Nut, 1/4-10 Speed J Type
141 | 313683 Washer, Regintlk 181 | 313685 Screw, 1/4-14x.75 Slwatap
142 | 300193 Nut, 5/8-32, Ign. Switch 182 | 578109 Nut, 1/4-10 Speed J Type
143 | 49643 2 Keys & Ring Assy

145 | 54601 Primer, Engine

146 | 335507 Hose, Primer 9.50Lg

18




CRAFTSMAN 21" - 5H.P. SNOW THROWER 536.88521101

AUGER HOUSING ASSEMBLY

REF.

NO. PART NO. PART NAME

480 340091 Auger Housing Assy.

481 302628 Screw, 1/4-20x.75

482 71067 Washer, Flat .281x.63x.065
483 73826 Nut, 1/4-20 Reghexctrlk
490 55323 Scraper Blade

491 577707 Rivet, Ovset

492 302628 Screw 1/4-20x.75

493 302635 Nut, 1/4-20 Ctriock

510 577023 Brng, FI 670x1.25

511 710263 Screw 1/4-20x.1.00

512 71067 Washer, Flat .281x.63x.065
513 302635 Nut, 1/4-20 Ctrlk

520 327072 Auger Assembly

520-2 302565 Blade, Auger

520-6 49838 Rivet, Ovset

520-8 335992 Blade, Center
520-10(307049-853| Auger & Blade Assy

530 583459 Bearing and Plate Assy.
531 334287 Plate, Retnr Brng

532 579052 Screw 1/4-20x.63

533 71067 Washer, Flat .281x.63x.065
534 73826 Nut, 1/4-20 Reghexctrik
540 578101 Spacer, Slev .640x.88x.15
541 333446 Pulley, Poly 6"

3339690

19



CRAFTSMAN 21" - 5H.P. SNOW THROWER 536.88521101

WHEEL ASSEMBLY

REF.
NO. |[PART NO.| PART NAME
650 | 313678 |Axle, Shatt
651 | 583409 |Washer, Flat.391x1.00x.125
660 | 760713 |Tire & Rim 7x1.50
661 | 583409 |Washer,Flat.391x1.00x.125
662 | 577598 [Ring, Retaining
314097C
662
661
HANDLE ASSEMBLY
751 &N
ST T R 743
, SRS
v‘m CiE 742
744
334312A
REF. REF.
NO. { PART NO. PART NAME NO. | PART NO. PART NAME
740 | 313449 Cable, Upper Control 11.85 753 | 782585 Nut, 1/4-20 Reghexctrik
741 | 313441 Brkt, Cable Adjust 760 | 762372-853 | Upper Handle
742 | 313448 Cable, Lower Control 16.00 761 | 333954-853 | Control Bail
743 | 308146 Boot, Clutch Spring 762 | 337584 Boklt, 5/16-18x2.00 CUH
744 | 313471 Spring, Extension 763 | 311936 Formed Washer
750 | 333909-853} Lower Handle 764 | 57171 Knob, T 3.00
751 | 313674 Screw 1/4-20x1.25 765 | 71037 Nut, 5/16-18 Reghex
752 1 71067 Washer, Flal .281x.63x.065

20




CRAFTSMAN 21" - 5H.P. SNOW THROWER 536.88521101

DECALS

VIEW FROM REAR

~ ?smmx denotes top of decal appacation

REF.
NO. |PART NO.| PART NAME

821 | 340737 | Decal, Electric Start

822 | 761663 | Decal, Dash 21" ES

823 | 761809 | Decal, Spark Access Panel
824 | 761658 | Decal, 5/21 ES

826 | 586393 | Decal, Hot Mutfler

827 | 48X313 |[Decal, 99 EPA

828 | 314810 |Decal, Choke

831 | 337611 | Decal, Danger Auger

835 | 337524 | Decal, Auger Control Bar

835

344251C
CHUTE CONTROL ROD ASSEMBLY
........... .
871

REF. REF.
NO. |[PART NO.} PART NAME NO. | PART NO. PART NAME
850 | 337941 Chute Rod Assembly 859 | 120393 Flatwasher
851 | 71072 Flatwasher 860 | 71060 Washer, Sptik
852 { 71082 Cotter Pin 861 | 71034 Nut, 1/4-20 Reghex
853 | 313431 | Washer, Curved Spring 870 |333946-853 | Chute Rotate Bracket
854 | 335264 | Chute Crank Brkt Assy. 871 | 340720 Bolt, Carr. 5/16-18x.75
855 | 71072 Flatwasher 872 | 71071 Flatwasher )
856 | 57082 Knob, Sleeve 873 171060 Washer, Sptlk
857 | 331532 | Nut, Push 874 | 71037 Nut, 5/16-18 Reghex
858 | 3809 Botlt, Carr. 1/4-20x.63 334313C

21



CRAFTSMAN 2-CYCLE ENGINE MODEL NUMBER 143.995071

e
)
@d@ 1/ a1

384 21

\/ 188 19
(S
/

22



CRAFTSMAN 2-CYCLE ENGINE MODEL NUMBER 143.995071

REF.| PART# | PART NAME

1 250296A |CYLINDER (INCL. 75A,105,106&138)
16 1490317 |GOVERNOR LEVER
16A[490304 [GOVERNOR LEVER

19 570721 |EXTENSION SPRING
18A1490318 |THROTTLE LINK SPRING

20 |510340 [OfL SEAL

21 |570673 |BALL BEARING

22 1510338 |SLIDE RING

23 {530158 |BALL BEARING

24 530161 [BALL BEARING

27 1530159 |BEARING RETAINER

29 1530164 |BEARING STRIP (31 NEEDLES)
30 1290627 [CRANKSHAFT

35 129826 SCREW, 10-32 X 2/4"

35A 1650506 |SCREW, 4-40X 1/4"

37 |29216 LOCKNUT, 3/32"

39 |310277B |PISTON & ROD ASSY. (INCL 29 & 42)
42 1310278 |[RING SET (STD)

75 510339 |OIL SEAL

75A1510337 [OIL SEAL

80 1490305 |GOVERNOR SHAFT

89 |611191 |[FLYWHEEL KEY

90 [611192 |FLYWHEEL

92 |650815 |BELLEVILLE WASHER

93 650816 |[FLYWHEEL NUT

100 (344438 |SOLID STATE IGNITION
1011610118 |SPARK PLUG COVER
1031651007 |SCREW, TORX T-15 10-24X5/16"
1051650892 |SCREW, 5/16-18X2-3/16"

106 1650891 [SCREW, 5/16-18X1-5/8"
135[611043 |RESISTOR SPARK PLUG (RCJ8Y)
138{570683 |PORT COVER

1771650959 |SCREW, 5/32 ALLEN, 1/4-20X1"
184 1510326A |CARBURETOR GASKET
1861490319 |GOVERNOR LINK

187 |570438A |SPACER

217 |570667A [CONTROL LEVER

2181650847 |SCREW 8-32X1/2"

239135815 AIR CLEANER GASKET
260350460 |[BLOWER HOUSING
261650894 [SCREW 5/16-18X3-13/64"

274 1510343A |EXHAUST GASKET

275(390325 |MUFFLER

2771650893 |SCREW 5/16-183-13/64"
285134449A |STARTER CUP

2871690926 |SCREW 8-32X21/64"

325129443 WIRE CLIP

3301611158 [WIRE HARNESS

36130063 SCREW, T-25, 10-32X3/8"
380640088 |CARBURETOR (INCL. 184)
383|570695 |CARBURETOR BAFFLE
3841650229 |SCREW, T-25 10-32X3/8"

390 (590743 [REWIND STARTER

3951590670 |[ELECTRIC STARTER MOTOR (110V)
3991510334 |GASKET ELIMINATOR (LOCTITE 515)

23



CRAFTSMAN 2-CYCLE ENGINE MODEL NUMBER 143.995071
CARBURETOR 640088

~36
a7
| >ee
&laa
25
REF.| PART# | PART NAME
< 1 | 632538 | THROTTLE SHAFT & LEVER ASSY.
& 6 |631621| THROTTLE SHUTTER
<2 o ><3/2' 7 | 650506 | THROTTLE & CHOKE
<60 44 SHUTTER SCREW
10 | 632734 | CHOKE SHAFT & LEVER ASSY
40 14 | 631815 | CHOKE SHUTTER

15 | 630735 | CHOKE POSITION SPRING

16 | 632164 | FUEL FITTING

25 |631915| FLOAT BOWL ASSY (32&33)

26 | 632386 | FLOAT DAMPENING SPRING

27 | 631024 | SHAFT, FLOAT

28 | 632019 | FLOAT

29 1631028 | "O" RING FLOAT BOWL TO BODY
30 | 631021 | INLET NEEDLE, SEAT & CLIP ( & 31)
31 1631022 | SPRING CLIP

32 | 27136A| BOWL DRAIN ASSY.

33 | 27554 | DRAIN PLUNGER GASKET

36 | 640080 | MAIN NOZZLE TUBE

37 | 632547 "O" RING MAIN NOZZLE TUBE

40 | 640089 | HIGH SPEED BOWL NUT

44 | 27110 | BOWL NUT WASHER

48 | 631027 | WELCH PLUG, ATMOSPHERIC VENT
632760 | REPAIR KIT

24



CRAFTSMAN 2-CYCLE ENGINE MODEL NUMBER 143.995071
STARTER NO. 590743

REF.| PART# PART NAME

590743 | STARTER, REWIND

3 | 590740 | RETAINER

6 | 590616 |DOG, STARTER

7 | 590617 | SPRING, DOG

8 | 590645A | PULLEY & REWIND SPRING ASSY
11 1 590643 | HOUSING ASSY, STARTER

12 | 590535 | ROPE, STARTER

(LENGTH 98" & 9/64" DIA.)

131 590701 | HANDLE, STARTER

14 | 590760 | SPRING CLIP

25



CRAFTSMAN 2-CYCLE ENGINE MODEL NUMBER 143.995071
STARTER NO.590670

REF.| PART# | PART NAME

34592 RETAINER RING

590608 | DUST WASHER

34953 PINION DRIVER

590644 | ANTI-DRIFT SPRING

34949A | GEAR

590654 | ANTI-DRIFT SPRING

34950 SPRING RETAINER

34951 CUP WASHER

34955 RETAINER RING

10 590674 | DRIVE END MOUNTING BRACKET
1 590675 | DRIVE END CAP ASSY.

12 590676 | ARMATURE

13A | 590677 | THRUST SPACER

14 590659 | HOUSING ASSY.

15 590587 | BRUSH & SPRING CARD ASSY.
16 590660 | COMMUTATOR END CAP ASSY.
17 590661 | COMMUTATOR END MOUNTING BRKT.
18 590662 | CASE BOLT

19 33450 LOCKNUT

20 590663A | SWITCH BOX & LEAD ASSY.

21 32450B | EXTENSION CORD

22 30063 SCREW, TORX T-30 1/4-20X 1/2"
23 650819 | SCREW, 6-32X2-1/2"

24 650742 | NUT WASHER ASSY.

26

CONOON A WN =




